

INSPECTION CERTIFICATE

Commodity : STAINLESS STEEL 150LB
 SCREWED FILLING IN NPI
 THREADED

Specification : ASTM A351

Grade : 316 .304

Supply Condition :

Customer :
 Shipper :
 Destination :

Customer's O/N: 86

Factory O/N: MX04AJ852

Certificate No : 2003115- 7/ 9

Date : _____ INVOICE NO : MX04BP659

	SIZE & QUANTITY	HEAT NO.	C	SI	Mn	P	S	NI	Cr	Mo
01	1-1/2" 1316 CAPS 25 PCS	1182	.0490	.6440	.8510	.0330	.0100	9.0030	18.1310	2.3510
02	1-1/2" 1304 CAPS 75 PCS	38711	.0610	.7120	.9380	.0300	.0070	8.5580	18.1900	
03	2" 1316 CAPS 25 PCS	1191	.0460	.6790	.8050	.0350	.0100	9.2360	18.0490	2.4200
04	2" 1304 CAPS 100 PCS	38111	.0540	.6630	1.0030	.0290	.0110	8.3320	18.1110	
05	1/4" 1316 TEES 100 PCS	1012	.0440	.6080	.9660	.0370	.0090	9.0250	18.2790	2.3400
06	1/4" 1304 TEES 250 PCS	39081	.0750	.8020	1.1220	.0300	.0120	8.0550	18.4210	
07	3/8" 1316 TEES 100 PCS	1022	.0490	.6930	.8630	.0330	.0090	9.0240	18.1220	2.2810
08	3/8" 1304 TEES 100 PCS	38752	.0680	.7790	.9790	.0330	.0080	8.5660	18.3720	
09	1/2" 1316 TEES 100 PCS	1031	.0470	.6310	.8380	.0340	.0100	9.0330	18.3620	2.4130
10	1/2" 1304 TEES 250 PCS	37811	.0760	.7720	.9800	.0290	.0120	8.3270	18.1270	
11	3/4" 1316 TEES 250 PCS	1032	.0480	.6700	.8960	.0360	.0100	9.2820	18.2440	2.2980
12	3/4" 1304 TEES 250 PCS	38272	.0660	.7670	.9840	.0290	.0110	8.2470	18.2630	
13	1" 1316 TEES 250 PCS	1041	.0470	.6750	.8530	.0360	.0100	9.0960	18.1580	2.4870
14	1" 1304 TEES 150 PCS	38271	.0650	.7300	1.0440	.0280	.0110	8.0940	18.6180	
15	1-1/4" 1316 TEES 100 PCS	1042	.0510	.6420	.8790	.0340	.0100	9.1750	18.2970	2.1880

SUPERVISOR:

INSPECTOR